CIPROITCQWI“\'!,‘E';!pfusion

A
Ciprolon, belongs 1o the quinolone group of substances. The main site of action of quinolones is
mmwm)mmmys.mmmm . Blocking this enzyme

i this product must be taken into account. 1 bottle of 100 ml infusion solution contains 900 mg sodium chioride (15.5 mmol).
Children and adolescents

In common with ofher gyrase inhibtors, ciprofloxacin the acive ingedientn Ciprolon is known to cause damage (o the weight
ns of juvenile animals. Evaluation of
bewring ok » sl sation of the safey data of patents aged less than 18 who were mainy suffering rom cystic

and
(-meym.mm on the disease pathogens (.e. it kills the germs).
INDICATIONS

Adults
For the treatment of infections caused by organisms susceptible to ciprofioxacin: -
Infections:

“of

tract, Many of “problem germs” (e.g. wn-‘ Enterobacter, Proteus, Pseudomonas,
Wsmuwﬁ)wmwmwh iprolon. Most cases of pneumonia which do ot require
treatment are caused by In such ipr ummmdum
*of the midde ear (ots media) and the paranasa sinuses (snust), particulary when they are caused by problem gems such as
different antibiotic for acute tonsilits.

~of the eyes
~ofthe Kneys andlor efferent urinary ract

“of rgans, inducing i the ovaries and fallopian tubes (adnexitis), gononrthoea and infections of the
prostate gland (prostatitis)

Ciprolon is ot effective against Treponema pallidurn (the causative wlnl-m in syphils).

~mmmn|emy.g the gastrointestinal tract, the biliary tract and peritoneum (peritonitis)

 of the skin and soft
- of the bones and pm

+Blood poisoning (sepsis)

* Infections o the risk of infection (prophylaxis) in patients with a ised immune system, .g. who are being treated with drugs
that suppress the body's natural immune defenses (immunosuppressants) of whose blood contains a reduced number of certain
white blood cells (neutropenia).

children and adolescents aged between 5 and 17:

For
-Fuvmmmmmwmm(m an inherited metabolic disorder with increased production and
increased viscosity of by P

il oion or treskment o aeute ndecion episcdes of cyetc Rrosk casesd by F. servgnossn
children and WMMSWI7 at present, inadequate experience is available 1o as use in

and adolescents with other infections and children aged less than 5. Cmmnmlﬂlmﬂommb‘u&db’m”mmm
not for children aged less than 5 in general.

CIpmlun ‘must not be used at ny

g pregnancy has been gained regarding use safety in pregnant

but it is not entirely
menmmuwnmmmmmmm
Rtis also not be used while d
Do not drive or operate power tools or machinery while taking this medicine; even when used . this medicine may impair
reaction speed 50 much that the ability to drive, operat inery or work without a secure foothold may be reduced, or the patient

may not be capable of doing these things at all. This applies particularly at the start of treatment, when the dose is increased, when
medication is changed and in conjunction with alcohol.
FECTS

SIDE EF

Like all medicines, Ci can have side effects. The frequency is indicated as follows:
Frequenty  21% t0<10%

Occasionally  20.1% to<1%

Rarely 2001% 10<0.1%

Very rarely <001%

General

Occasionally: A sensation of weakness. Long-term or repeated use of Ciprolon can reduce the susceptibility of disease- causing
‘organisms to ciprofloxacin; this means that the patient may become infected again by the same organism or yeast-like organisms
before the inifial infection has been eradicated.

fir st Rarely: Allergic reactions, drug fever, reactions, .g. facial, vascular and
aeruginosa, provided effective oedema; dysproea ranging mm»mm‘gm in some instances after the first administration;
mmmmmmw Ciprolon is not recommended for other indications. the lmbs, back, ohest) w ) first pain (e.g. pain in
. Very rarely: Reactions hose associated with serum sickness (with, for example, fever, swling of the lymph nodes,
~Fovummwnwwmmmm“mmmmlnmumulm:u(mmmm>.memm:y,mmmn reddening of the skin, urticaria, swelling [oedemal), gravis (load: fatigue of the
anthrax has been confirmed in studies. lar e [
e bas bown LLs ueculersyste, partukarty he muscies o theface, pharym and resplaioy act.
Unless otherwise prescribed, the following doses are recommended (Table 1) Occasionally: Headache, dizziness, fatigue, insomnia, agitation, contusion.
Adults Rarely: sweating, peripheral anxiety, nightmares, depression, tremor, convuisions, decreased sensitivity
10 touch,

Single dose/ Frequency rarely: Unsteady gait, increased intracranial pressure, mmwmmmm
Indications Quantity of active ingredient ranging up to the point after first use, increased sensitivity 10 touch,

mecr ) awdrmwb;:h«my Nausea, diarthoea.
R [ A

espiratorytract nfectons (dopending on the severty and pathogen) 200400 12 hrs VG, Tholitd dooston, sbdominal pain, Satulonce, 1648 & sppotie,
Complicated infections of the urinary tract 200g 12 hrs m,y Joincice, pestdomembrancus colts,
Diarrhoea 200 12hrs Very rarely: Liver amage (hepatits, liver cell necrosis ranging up to lfe-threatening liver failure), pancreatits.
Othes irfecions. SOONRR2 rs a.mywmmumm i hot flushes, swelling in legs (peripheral oedema), low blood pressure.
Patients with particularly severe, lfe-threatening infections, wmm‘g “00q8hs
mw Of SRPROO0ES) 84 preuronia caused mdumwummm(m),mmdmmm(w)
patents Rarely: Reduced levels of red or certain white blood cells (anaemia,
w.wmmumlmmmgmummmmmm-m 400q8hrs Mmmvmmmm or blood platelets. coagulation factors
digestive tract)
Tniockcns o Bonae and Jo “00q8hs Very rarely: lmuluddtgrldnﬂmolmdbbodwrwmt anaaia)  recuction in f bood ook (pancyoperia. possily
=5 Biaite in a certain type of white blood cell with the possible symptoms of shivering, fever, bisters in the
Blood poisoning (sepsis) q ‘oral and throat mucosa (sgranulocytosis), reduced bone marrow function (possibly life-threatening).
Infections of the peritoneu (peritonitis) 400q8 hrs Locomotor system Occasionally Joint pain.
Atic 400q 12hs Rarely: Muscle pain, sweling in the joints.
—— Very rarely: Wummmlm), of the tendon sheath and tomn tendons (e.g. the
Children: 10 mg/kg body weight twice daily. ¥ <oy : oo
‘The maximum single dose for children must not exceed 400 mg. Fr‘qumﬂy Skin rash.
Sanioy - - . e —_— - ros m tohing (pruritus), umd,-pmymhmh(mmpmn exanthema), nettie rash (urticaria).
intravenous therapy, and other eiivery forms are available for oral therapy. rarely: Rpcimiodurh Jaoreard .m,wm bullae)
Intravenous administration can be followed by further treatment on an oral basis. wwmmwm)mmmmmvmwmm(vmm) erythema nodosum, rash on the skin and
ug itiforme (minor) ranging up to severe

Eiderly patients
Elderly patients should receive as lowa dose as is compatible with the severity of the infection and their kidney function (creatinine
clearance

Children and adolescents
‘The recommended dose for acute infection episodes caused by P. aeruginosa in mucoviscidosis patients (an inherited metabolic

disorder with increased production and increased viscosity of glandular secretions in the bronchi and digestive tract) is 3 x daily
10 mg/kg i.v. (maximum 1,200 mg/day). .
Punummmwm renal and heoatic function:

1 “The following doses are of renal function:

'memmlﬂmnmmmmnﬂl mmnwmmn(wmmﬂmmllwlmmlu\dlgw
100 mi), the dose for intray per day.

 For patients with a creatinine cearance 0 miimi (sarum croatning = 2 mg/100 ) the maximum dose for nravenous
‘administration is 400 mg NDTO”OX!CID per day.

2. Patients with impaired renal function who are undergoing haemodialysis should receive the same dose after each dialysis session
as patients with moderate to severe impaiment of renal function (see point 1).

3. In patients with (CAPO), Ciprolon infusion solution can be
‘added 1o the (intraperitoneal) dialysate 4 x daily at &-hour intervals at a dosage of 50 mg ciprofioxacin per litre dialysate for

There is only fimited cliical involving a small number of patients in this indication. nnhmmcmmumm
in order to attain st ‘concentrations of ciprofioxacin in the peritoneum. As a result, patients must be closely monitor
for side effects. If clinically relevant side effect or symptoms of an overdosage ocour, the dosage must be lowered or use of Clpmlon
discontinued.
4 R rctnecamtery © acun e dosage o paberta it rpelned hepeti function.
5. Inpdwmmmmmul hepat functn, the dosage shoukd be chusied ssfo inpaied enuncton:  may be

the concentration of in the blood.

cﬁlnnn
No information is available on the influence of impaired renal and hepatic function on the dosage for children and

forms (Stevens-Johnson ly'\a\mn)v

the skin mucosa (L

Sensory organs:

Occasionally: Impaired sense of taste and smell.

Rarely: Tinnitus, transient loss of : ity vt igh ones, vl dirtrces(a.5. doubie vslon oloured vk, ose of

the sense of taste which is usually reversibie after discontinuation

Very rarely: mmmmmmmumww.mmmmmm

Urogenital

Rarely: Inflammation of the Kidney (interstitial nephritis), transient impairment in kidney function ranging up to transient kidney failure.

Laboratory

Ocoasionally: Particularly in patients with pre-existing liver damage, temporary effect on liver function with an increase in liver enzymes

(iransaminases, alkaline phosphatase) ranging up to jaundice; transient increase in the levels of urea, creatinine and bilirubin (a bile
pigment) i the blood.

Rarely: Raised levels of blood glucose (hyperglycaemia) and blood or crystals in the urine (haematuria and crystalluria).

Very rarely: Jossoased vels o carisi anzymaea(syase, ipose).

Reactions at the injection site

inflammation (phiebitis), local reactions at the injection site.

mmmmmummnmmwmmnmmrummmmmmmm

Drug Interactions

Ciprolon separately Imumn nfirmed.

signs of i cloudiness and i the solution. appears with all infusion

lolmlomldmg products that are physically or chemically unstable at the pN of Ciprolon pmldlllnl, Mpllin solutions), particularly
‘when combined with solutions adjusted to an alkaline pH (pH of Ciprolon infusion solution: 3.9 - 4.5)

Ciprolon/xanthines

Tmcmwm(mmw)ummmwwnmmm—mmmmd
theophyline in the blood and, accordingly, to an which, in isolated cases,
may be lfe-threatening or fatal. nnwmmnmmmnmmm the theophyline conceniration in the

WARNINGS
The rkson ime o 30 minies fo 1 botte contaiing 100 mi nfsion soklon exulvelent t 200 mg clpoflcxacinor 80 minutesfor the
infusion bag containing 200 mi infusion solution equivalent to 400 mg ciprofioxaci

Ciprolon can be administered either directly or aftar being mixed with the eommw infusion solutions specified below.

Ciprolon is compatible with the following infusion solutions:

saline solution, Ringer solution and Ringer Lactate solution, 5% and 10% glucose solutions.

For how long should you use Ciprolon?

‘The duration of treatment depends on the severity of the
should always be continued systematically
As a rule the average duration of treatment is

and the clinical and bacteriological course. In general, therapy
mmmaawuarmmmmmwmwmmw

Adults
*up to 7 days for infections of the kidneys, urinary tract and abdominal cavity,

+ in patients with a compromised immune system, therapy should be continued for as long as the total white blood cell count is
depressed (neutropenic phase),

ca of the bone

* 7-14 days for all other infections.

in infections therapy should for the risk of

Chlamydia infections should likewise be treated for at least 10 days.

For children and adolescents aged between 5 and 17
10 - 14 days for acute infection episodes of cystic fibrosis caused by P. aeruginosa.
Anthrax

+ 60 days of treatment for immediate therapy and for treatment of infections following inhalation of anthrax pathogens.

Ploase consult your doctor or pharmacist f you have the impression that the effects of Ciprolon are 100 strong or too weak

If you have taken a greater quaniity of Ciprolon than you were supposed to:

Alfew cases of ransient (reversible) kidney damage have been reported following extremely large overdosss. In such cases, therefore,
function should be checked by a doctor.

PRECAUTIONS

Ciprolon must not be used:

« if you are hypersensitive (allergic) to ciprofioxacin or other drugs from the same substance group (quinolone type, gyrase inhibitor.

-nyoumprwmbuwl

Particular caution mmmw

1f you suffer from seizures (epilepsy) or any other form of prior damage 1o the central nervous system (e.g. an increased tendency to

seizures, a history of seizures, reduced blood flow in the brain, altered brain structure or a siroks in the past). Patients i this category

are at risk of side effects in the central nervous system. In isolated cases, psychotic reactions (s impairment with atered

perception ranging up 1o the point of sel ) occurred, in after first use. In , stop using Ciprolon

immediately and inform the attending doctor.

i severe and persistent iarthoea develops during or afer therapy. A doctor should be consulted in such Gases as this may be a

5ign of a serious, possily fe-th treatment Use of

(e.g. vancomycin oral, 4 x 250 mg daily). Do
ot take Grugs hat inhbit gastric motiy (persalsis
inflammation of mm)wmmmqmm(.gmwm)mmmm

of a tendon i reatment with Ciprolon must
strain must be avoided and appropriate therapy may have to be given.

‘Although photosensitivty only occurs very rarely following treatment with ciprofloxacin, patients undergoing treatment with Ciprolon
should not be exposed unnecessarily to sunlight and should avoid exposure to UV light (high-altitude sun, solariums). Treatment must
e discontinusd inight senstiviy reactions (e.g.sin eactons smiarto sunbum) are observed.

ng swelling (oedema) of the face, biood vessels and larynx and
in some cases after first

difficulty in breathing (diyspnoea) ranging
use of the product. mmmmumcmmmwwlmmmw

] of sodium a risk factor for you for medical reasons, for example because you suffer from
congestive heart failure, impaired kidney function or other kidney disorders (nephrotic syndrome), the additional burden of the sodium

dosage of the
mmlu(ummmmdmm)hmmmunuwmm

o arigs
Ammdmmbshavemmimawnnﬂonmwwh&hmlmwm(wMws)lmceﬂllndmol which

inhibit agents) can trigger seizures. This does not apply to medicine containing
acetylsalicylic acid.

Temporary impairment of anincrease in creatinine in the blood ha
|nmmmsmn0xmunmnm-mmncyampm (a drug that suppresses the body'’s defence mechanisms).

Your creatinine mmmnﬂnﬂ should be monitored closely (twice a week) if you are taking both medicines at the same time.
Simukaneous useof Grlon and wartarin (s g that ks the coagulton ofbood) may incressethe ecton of warirn.

mmmmmunacmmm(-mum)mwmmuw
nmmmm ‘may occur.

Probenecid (a gout) affects the in urine (renal secretion). Simultaneous use of Ciprolon and
the concentration of ciprofioxacin in the blood (serum).

Ci

Metoclopramide (a gastrointestinal medicine) accelerates the absorption of Ciprolon into the blood and causes the maximum
concentration in the blood (plasma) to be reached more rapidly than usual. No effect on the bioavailability, Ciprolon i the human
body has been observed.

of these

lead to a raised of mexiletine in the body.

Ciprolon/phenytoin
Elevated or ions of

have been reported following of these two medicines.
Ciprolon/diazepam

Thars have boan repors that concomant use of Gprolon end dezepar delays the decamposiion of ciazepam i the body (racuced
clearance, extended half-ife). Accordingly, careful monitoring of diazepam treatment is recommended.

Ci

Simultaneous use of these two substances can lead to delayed excretion of methotrexate and thus o increased plasma levels of
methotrexate. These patients should be carefully monitored, as this condition can lead to an increased risk of the reactions induced
by methotrexate.

Ci

of ci pr lead 1o a siight reduction i the peak plasma levels (Cmax) and
bioavailability (AUC) of ciprofioxacin.
Plun lmonnyourdmnrnhlm-clsl if you are taking other medicines or have taken other medicines recently, ever they are

STORAGE

Store below 30°C, protect from freezing. The solution is light sensitive.
num TIONS

cwnowﬂzoo Ciprofloxacin (as lactate) 200 mg in 100 mi/ vial
Intusion bags

CIPROLON 400: Clproibudﬂ (as lactate) 400 mg in 200 ml infusion bag
Excipients: Lactic. Chloride, Hydrochioric acid, Water for Injection

THIS IS A

Manufactured by: Bt iy
Hikma Farmacéutica, Portugal

For: HIKMA Pharmaceuticals, Amman-Jordan

+ Do not repeat the same

* A macoirage |snpmd\m which afocta your heafth, and ts consumplion contrary
is dar
-Fummm‘swmm the method of use and the instructions of the
‘medicament.
are experts in medicine,

+ Do not by yourself interrupt the period of treatment prescribed for you.
prescription without consulting your doctor.

its benefits and risks.
Keep medicament out of the reach of children
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